



**BUREAU
VERITAS**

TEST REPORT

Technical Report: (6617)320-0391(Revised) November 20, 2017
This report is amendment of and supersedes the previous (6617)320-0391 dated November 20, 2017
Date Received: November 16, 2017 Page 1 of 3
Date Revised: April 04, 2018

Global Industrial Distribution Inc
11 HARBOR PARK DRIVE, PORT WASHINGTON, NY 11050

Sample Description: Sample(s) received is/are stated to be:
Plastic bucket

Color: / Style No(s): /
Order No.: / PO No.: /
Model No.: / Batch No.: /
Age Grade: / Product End Use: /
Vendor: / Retest No.: /
Manufacturer: / Supplier Reference: /
Buyer: / Country of Origin: CHINA
Test Period: November 16, 2017 to November 20, 2017 Country of Destination: /

SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION
Olefin Polymers - Polypropylene Copolymer - U.S. FDA 21 CFR 177.1520	PASS

BVCPS (SHANGHAI) GENERAL CONTACT INFORMATION FOR THIS REPORT

TELEPHONE NO 86-21-24166888
E-MAIL: bvcpsltoy.sh@cn.bureauveritas.com

BUREAU VERITAS

CONSUMER PRODUCTS SERVICE DIVISION (SHANGHAI)

Laboratory Test location:

No. 368, Guangzhong Road, Zhuanqiao Town, Minhang, Shanghai.

No. 168, Guanghua Road, Zhuanqiao Town, Minhang, Shanghai.

Hyde Bao
PRODUCT LINE MANAGER(HARDLINE DIVISON)



Technical Report:

(6617)320-0391(Revised)

November 20, 2017

Date Revised: April 04, 2018

Page 2 of 3

Photo of the Submitted Sample





Technical Report:

(6617)320-0391(Revised)

November 20, 2017

Date Revised: April 04, 2018

Page 3 of 3

TEST RESULT

Sample Description Assigned by Laboratory

Test Item	Description	Client Claimed Material
1	Blue plastic	PP

Olefin Polymers - Polypropylene Copolymer - U.S. FDA 21 CFR 177.1520

Parameter	Unit	Result	Limit
		1	
Density	g/cm ³	0.879	0.85-1.00
Total Extractives (n-Hexane)	% w/w	4.2	≤ 5.5
Total Extractives (Xylene)	% w/w	18.0	≤ 30
Conclusion	-	PASS	-

Note: g/cm³ = gram per cubic centimetre
% w/w = percent weight by weight
“<” = less than
“≤” = less than or equal to

Method: U.S. FDA 21 CFR 177.1520

END